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<Development of a reaction-sintered silicon carbide matrix composite>
by A. Sayano, C. Sutoh, S. Suyama, Y. Itoh, S. Nakagawa, from J. of Nuclear Materials, 271 &272, 467-71 (1999).
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3. Results and discussion
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Table 2
Thermal shock test results

Holding Monolithic (R B-SiC) CMC (SICIRB-SIO)
‘:{":‘P"“‘“" Micro Crack Micro Crack
*C) crack crack

200 none none none none
400 exist none .  exist none
GO0 exist exist exist none
B00 exist exist exist none

900 exist exist exist none




